STARTER / GENERATOR

Gasoline Vehicle

REAR VIEW

Page P-2

Service Parts Manual



STARTER / GENERATOR Gasoline Vehicle

W

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G*™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 27065-G01 STARTER / GENERATOR (INCLUDES ITEMS 2 - 43).....cccoiiieeee e 1
2 26870-G01 ARMATURE (INCLUDES ITEMS 3 - 5) ..c.eeiiieiieee e 1
3 26871-G01 REAR BALL BEARING ......cooiiiie it 1
4 26872-G01 FRONT BALL BEARING ......oooiiiie e 1
5 26873-G01 BEARING HOLDER .......ooiiie e 1
6
7
8 26875-G01 1= I I ] | PP 1
9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13)........... 2
10 * N U T e e e e s 2
11 * LOCK WASHER ...t s 2
12 * WASHER. ... e e e 2
13 * INSULATOR ...t s 1
14 26877-G01 POLE CORE SETSCREW ... e 4
15 26878-G01 FRONT COVER ...ttt e 1
16 27879-G01 REAR COVER ... s 1
17 26880-G01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23) ...cccccveiiieiirceee 2
18 * TERMINAL ..o e 2
19 * INSULATOR ...ttt e e 2
20 * INSULATOR ...ttt e e 2
21 * WASHER ... e e 4
22 * LOCK WASHER ...ttt 4
23 * N U T e e e e 4
24
25 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) .......ccccceeveenuen. 1
26 26658-G01 BRUSHL. ... e e e e 4
27 26882-G01 BRUSH SPRING ..ottt 4
28 26883-G01 BRUSH CONNECTOR.......oooiieeeeeeteerres e e 2
29
30 26884-G01 KB Y e e e e 1

Page P-3 Service Parts Manual



W

Gasoline Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G*™* Indicates consult Customer Service Department for additional information.

STARTER / GENERATOR

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 * PULLEY ..o eeeese e eeeeseeeseee e eessee s eeesee e 1
32 | 26886-GO1 PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37).....vvveeereereecerenee 1
33 - NUT oo seee e ee s eee s 1
34 * LOCK WASHER ... eeeeeeeeseeseeeeseeeseeeesseee e seeeeeeseeeesee e 1
35 * SCREW ..ot eeeeeee s e eeeeeeeeeeeeee e eesee s 3
36 - Y03 =1 AN 4
37 * SCREW ..ot eeeeeee s e eeeeeeeeeeeeee e eesee s 2
38 | 26887-GO1 BRUSH 1 COVER ...oovveeooeeeeeeeseeeeeeeeseeeeee s s sseeeseeesesees e eesesesseeenneens 3
39 | 26888-GO1 BRUSH 2 COVER ... seeeeeee s seeesseeeseeeeesees e eseeseeee s 2
40 | 26889-GO1 BOLT AND WASHER ASSEMBLY (INCLUDES ITEMS 41 - 43) .................. 2
41 * BOLT oo eeeeeee e ee e eeee e ees e eesese e ee e eee s 2
42 * LOCK WASHER ... eeeeeeeeseeseeeeseeeseeeesseee e seeeeeeseeeesee e 2
43 - WASHER ....coeeeeeeeeeeeeeeeeeeeeeee e eeeeeee s ees e esseeseeees e essee e 2
44
45
46
47
48 | 75705-G01 | FRONT STARTER BRACKET -..oooooiieeeeeeeeeeeeessesseeeseeeseeeeessesseeeseeeseeeeeseeesneens 1
49 | 00462-G7 BOLT, 7/16 = 14 X 7/8" LG oo eeveeeseeeeeeeeeeseeeeeeseeeeeeeeesseseseeeeseeeseesssesesesseeeneens 2
50 | 00566-G2 LOCK WASHER, 7/18" .. evveeooeeeeeeeseeeeeeeseeeeeeeeseeeseeesseeeeseessees e sseesseesseeeeeeens 2
51
52 | 00439-G2 BOLT, 5/16 = 18 X 1 /4" LG .rrevveeeeeeeeeeeseeeeeeeseeeeseeeeesseeseeeeeseeeseeeesseeseeesseeeseenns 1
53 | 00559-G8 WASHER, 5/16" .....oooeeeeeeeeeee e eeeeeeeeeessees e s eeeeoeeeseeesee e eeesse e eeee s eeeeesae 2
54 | 11098-G6 LOCK NUT, 5/16 = 18 .o eeeeeeeeeseeeeeeeeseeeeeeeesseesseeessseeseseesseeeseessessseeesseeneens 1
55
56 | 75792-GO1 | BOLT, 1/2-13 X 1 1/2" LG WITH THREAD LOCK .....ocormreeereeeeeeeesseeereereeeneee 1
57
58
59
60 | 75690-G1 STARTER/GENERATOR BELT .....ooovveeeeeseeeeeeeeeeeeseeeeseeeeeseeeseeeseeeeeeeeeessesseeeseen 1

Service Parts Manual Page P-4




